
MANUAL FOR CO-TREATMENT,
PLANNING AND DESIGN

A Workbook for Practitioners to plan and implement
Co-treatment of faecal sludge in STPs



The National Faecal Sludge and Septage Management (NFSSM) Alliance, a national working group, 
comprises 30+ organisations and individuals across India. Supported by the Bill and Melinda Gates 
Foundation, the NFSSM Alliance was convened in January 2016, with a mandate to build consensus 
and drive forward the discourse on faecal sludge and septage management (FSSM) in India. 

The Alliance works in collaboration with the Ministry of Housing and Urban Affairs (MoHUA) and the 
Department of Drinking Water and Sanitation (DDWS), under the Ministry of Jal Shakti, which are the 
[...]
Notes: Greater Chennai Corporation (GCC) area is divided into five zones for sewage collection, 
conveyance, treatment and disposal. Co-treatment of septage at STPs began in the early 2000s, with 
three locations undertaking co-treatment at present.

Co-Treatment at Nesapakkam STP, Chennai

Spread over an area of 45 acres, Nesapakkam STP serves the south-western part of 
the GCC area. The site has three treatment trains with a combined installed 
capacity of 117 MLD (23 MLD, 40 MLD and 54 MLD respectively) – all based on 
“Activated Sludge Process” (ASP) Technology. The combined waste water flow 
ranges from 95 to 100 MLD, with spare treatment capacity (of upto 17-22 MLD), 
enabling implementation of co-treatment. Treated wastewater is discharged into 
the Adyar River.

• Timeline: Co-treatment of septage at Nesapakkam STP was initiated in July 
2006, serving unsewered urbanized areas in the vicinity, with the aim of providing 
a facility for discharge of septage to private operators desludging septic tanks in 
these areas.

• Scale of Operations: Nesapakkam STP has 52 registered private desludging 
trucks, each with a capacity of 9,000 Litres (9KL) and makes multiple trips every 
day.  With ~200 trips per day, it is estimated that the plant provides treatment 
solution for between 180,000 to 600,000 households with septic tanks.

• Investment: For creating a special decanting facility for discharge of septage, the 
STP had to incur capital expenditure of about INR 20 million. No additional 
retrofits or modifications required capital investment. O&M cost has increased 
slightly due to the higher aeration requirement.

• Technology: With (ASP) technology - the facility receives about 
200 truckloads of septage on a daily basis of about 1.8 MLD of 
septage, which is blended with ~100 MLD of sewage (which is 
~ 2 percent of the sewage flows). 

• Operational Challenges:  Septage addition and co-treatment 
has not resulted in any operational challenges at the STP, and 
there has not been any adverse impact on the treated water 
quality.

• Outcomes: The treated water has BOD, TSS and faecal 
coliform levels well within the prescribed levels i.e., BOD < 
20 mg/l , TSS < 30 mg/l and faecal coliform <100 MPN/100 
ML

STP Details

Co-treatment
Story

Process &
Performance

55



56

Area: 4.82 km2 | Population: 62,153

Notes: The area of the STP is 10 acres. It will cover 10,000 HSCs of 33 
wards of the city and presently covers 5196.

The installed capacity of STP is 9.4 MLD and the Treatment Technology is 
Conventional Activated Sludge process. The present average daily flow received at 
the STP is 2.4 MLD. The treated water discharged into Pasimuthan stream.

• Scale of Operations: From pumping station decanting, and about 10 decanting 
trips daily (~6 m 3 litres each, so a total of 0.06 MLD per day), the co-treatment 
facility can serve 6,250-18,750 households with septic tanks. 

• Institutional Arrangement: Collaboration between TWAD Board (planning and 
construction) Chidambaram municipality (service providers), private desludging 
operators and Tamil Nadu Pollution Control Board (monitoring 

• Investment: The co-treatment facility was created at no additional (capital and 
O&M) cost

• Timeline: Chidambaram Municiplaity initiated co-treatment in 2020 by allowing 
decanting of septage at pumping stations to counter illegal dumping of septage 
by private desludging operators

• Technology: The (ASP) technology consists of a screen (mechanical), Grit 
Chamber and Primary Sedimentation followed by aeration and secondary 
settlement. Sludge drying bed is used for sludge handling.  

• Operational Challenges: A screen arrangement should be established in pump 
house to streamline co-treatment.  

• Outcomes: The discharge BOD, COD and TSS are within the limits. 

• Additional decanting facilities to receive FS from
cluster ULBs is planned.

STP Details

Co-treatment
Story

Process &
Performance

Co – Treatment at Chidambaram STP, Tamilnadu

Future Plan



Area: 4.82 km2 | Population: 62,153

Notes: With 6 sewerage zones, it currently has 8 STPs and two more STPs 
are being designed at Banjaralwala and Raipur, with a combined installed 
capacity of ~35 MLD. 

The two upcoming plants in Banjaralwala and Raipur have DPRs ready for sewage 
treatment and the study suggests design augmentations towards enabling 
co-treatment of septage at the bidding stage. Septage handling capacity of 75m3 
and ~40 m3 at Banjaralwala and Raipur STPs respectively will be available.  

• Timeline: The project designed has taken a co-treatment utilization period of 15 
years between 2021-2036, assuming that the STP will be functioning at a 
utilization of ~70% by 2036. 

• Scale of Operations: With a combined septage treatment of ~115 m3, the 
co-treatment facilities can serve ~142,500 people at current population levels. In 
future, it will be able to serve 200,000 more people (40,000 households) 
dependent on septic tanks.

• Desludging Requirements: Total vacuum tanker (4m3 each) requirement will be 
two at Banjaralwala STP and four at Raipur STP 

• Investment: Co-treatment can be enabled in the two plants at a combined 
additional cost of ~INR 88 lakhs

• Technology: Primary treatment of septage before mixing with sewage will be 
done using additional technology. Solid-liquid separation in septage will be 
conducted through septage receiving stations retrofitted with screens, holding 
and homogenization tanks, a centrifugal STP dewatering unit and sludge 
drying beds. The liquid portion with higher BOD can be treated with sewage. 

• Operational Challenges: Primary treatment of septage before mixing with 
sewage in the main pumping station will ensure no compromise in the STP 
functionality

• Outcomes: Of the total 114 KLD septage expected to be generated by 2036, the 
two STPs will be able to treat 50% of the city’s expected septage generation. 
Benefits will also percolate to nearby towns and villages.

STP Details

Co-treatment
Story

Process &
Performance

Co-treatment at Raipur and Banjaralwala STP,
Dehradun

57



Panaji is divided into two sewer sheds and it has three STPs of 
total installed capacity of ~28
MLD. One of the STPs is located at Tonca, of capacity 12.5 MLD, 
and it functions as a regional facility serving Panaji, Panaji Urban 
Agglomerate and North Goa. 

Co-treatment at Tonca STP, Panaji

Only an STP at Tonca provides co-treatment and has an installed capacity of 12.5 
MLD. The STP is based on Cyclic Activated Sludge Technology (C-Tech), an 
advanced Sequential Batch Reactor (SBR) technology. The treated wastewater is 
discharged into St. Inez creek and thereafter drains into Mandovi estuary.

• Timeline: • Timeline: The STP at Tonca was commissioned in 2005 and has 
since been using excess hydraulic capacity (2.5-3.5 MLD) for co-treatment, with 
a view to curb illegal dumping of septage into storm water drains, waterways 
and open fields. Geological conditions of a low water able and saturated topsoil 
necessitate frequent desludging and hence, co-treatment is necessary.

• Scale of Operations: Through solely the decanting station at the STP, about 120 
truckloads of septage are decanted daily (~4-8 kL each, so a total of 0.48-0.96 
MLD per day), and the co-treatment facility can serve 110,000-230,000 
households using septic tanks 

• Investment: Co-treatment has been enabled by developing a decanting station 
at the STP at a cost of INR 140,000; no retrofits to the treatment train and 
changes to O&M protocols have been required.

• Technology: The (C-Tech) technology is based on the Activated Sludge Process 
Technology and it involves a complete biological process involving aeration, 
settlement and decanting. Each cycle is fixed for 180 minutes and it is capable of 
automatically adjusting for variable flow and load conditions through a PLC 
system. This is more effective than the mechanical grit removal system.

• Operational Challenges: There have been no operational challenges at the 
current flow and load, however STP operators are concerned about the impact 
on the plant and effluent quality with increased load, given there is no 
equalization tank at the decanting station.

• Outcomes: Data on treatment efficacy shows that the quality of treated effluent 
is within the prescribed limit of 30 mg/l for BOD and 100 mg/l for SS. ~ 50 m3 of 
treated effluent is provided free of charge to the forest department for irrigation. 
Dewatered sludge is provided to farmers. The total current septage received is 
4-8% of total wastewater inflow at the STP.

• Additional STP with the capacity of 33 MLD is being set up at the same site to 
replace the defunct treatment train.

STP Details

Co-treatment
Story

Process &
Performance

Future Plan

58



STP Details

Co-treatment
Story

Process &
Performance

Area: 393 km2.  | Population: 2.75 million | 4 STPs with a total 
installed capacity of 340 MLD. 

Notes: It is the first city in India to recycle more than 90% of the 
waste water generated for reuse in industry.

Co-treatment at Bhandewadi-2 STP, Nagpur

Nagpur has four STPs, two of them i.e. at Bhandewadi 1 – 130 MLD and 
Bhandewadi 2 - 200 MLD are based on Sequential Batch Reactor (SBR) 
technology, and other two of 5 MLD each are based on Moving Bed Biofilm 
Reactor(MBBR) technology. STPs serve 90% of properties. Co-treatment of 
septage is being undertaken at Bhanderwadi 2 STP, which has the spare capacity to 
treat sewage flow, thus enabling co-treatment. The treated waste water is reused 
for thermal plants. 

• Timeline: Co-treatment of septage with existing STP has been a common 
practice. Co-treatment of septage from Nine ULBs was initiated in December 
2018 through an MoU between Nagpur MC and the ULBs to end the practice  of 
dumping of septage in open areas/ drains 

• Scale of Operations: Septage collection service is provided by Nagpur Municipal 
Corporation (NMC) within the city area. NMC has eight trucks of 3KL (kilolitres) 
capacity each. Total 20 KLD of septage collected from the NMC area and about 
55 KLD of septage load is received from nearby nine cities. Septage load is 
discharged to Hiwari sewerage pumping station (SPS). It is estimated that the 
co-treatment provides treatment solution for 60,000 properties of NMC and 
99,600 properties from nearby nine ULBs that are dependent on septic tanks.

• Investment: No additional retrofits or modifications requiring capital 
investment have been made at the STP to enable co-treatment. Further, no 
additional infrastructure has been created at the decanting stations

• Technology: Septage from Nagpur and other sending cities is received at Hiwari 
sewage pumping station. Based on Sequential Batch Reactor (SBR) technology 
at the Bhandewadi-2 STP, the septage mixes with the waste water being 
received by the STP through the transmission lines from the Hiwari pumping 
station. Sludge is further treated through sludge digestor, dewatered using filter 
belt press for further reuse.  

• Operational Challenges: Co-treatment has not resulted in operational 
challenges at STP or any adverse impact on the quality of treated water

• Outcomes: The treated water meets NGT prescribed standards for various 
parameters such as BOD, COD, TSS, faecal coliform levels etc.

59



STP Details

Co-treatment
Story

Process &
Performance

Area: 393 km2.  | Population: 2.75 million | 4 STPs with a total installed capacity of 340 MLD. 

Notes: It is the first city in India to recycle more than 90% of the waste water generated for reuse in 
industry.

Co-Treatment at Indira Nagar STP, Dehradun –
Case Study (Ganga Towns in Uttarakhand)

The STP was commissioned in April 2014. It was designed for an average flow of 18 
MLD and a peak flow of 48.6 MLD. 

The STP is based on the Sequencing Batch Reactor (SBR) process. It comprises 
receiving chamber, coarse screen (manual and mechanical), raw sewage sump, 
pump house, stilling chamber, fine screen (manual and mechanical), grit chamber, 
Parshall flume, SBR basin, chlorine contact tank, sludge sump and centrifuge 

The observed average flow was 350 m3 /h or 8.4 MLD, and peak flow was 588 m3/h 
with a peak factor of 1.68 on 8-9th July 2019, which is lower than the design peak 
factor. The higher flow was observed due to rainwater infiltration in the domestic 
sewer

• The minimum and maximum COD in raw sewage
varied from 87 mg/L to 201 mg/L with a composite 
value of 132 mg/L

• The minimum and maximum BOD in the raw sewage 
varied from 43 mg/L to 126 mg/L with a composite 
value of 71 mg/L

• The minimum and maximum TSS in the raw sewage 
varied from 91 mg/L to 191 mg/L with a composite 
value of 139 mg/L.

Loading
condition 

and 
Disposing

Criteria

Flow
Variation

60



Narayana, Dorai. Co-Treatment of Septage and Fecal Sludge in Sewage Treatment Facilities. London: 
IWA Publishing, 2020. 9 november 2021. <https://www.iwapublishing.com/news/dorai-naraya-
na-co-treatment-septage-and-faecal-sludge-sewage-treatment-facilities>.

National Institute of Urban Affairs. Design Module for Co-Treatment of Faecal Sludge and Septage with 
Sewage in STP (Part C: Workbook). NIUA, 2020. 9 november 2021. <https://scbp.niua.org/?q=con-
tent/design-module-co-treatment-faecal-sludge-and-septage-sewage-stp-part-c-workbook>.

CDD Society. “CHECKLIST FOR ASSESSING THE SCOPE OF CO-TREATMENT AT AN EXISTING STP.” 
2020. <https://drive.google.com/drive/folders/1aI8txNRPFpW2Z0PVx-
GRibTmYFu18RHA2?usp=sharing>.

Central Public Health & Environmental Engineering Organisation. Manual on Sewerage and Sewage 
Treatment Systems - 2013. CPHEEO, 2013. <http://cpheeo.gov.in/cms/manual-on-sewer-
age-and-sewage-treatment.php>.

Reference Materials

61




